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saronas. FCC RF Test Report Report No. : FR4D1311B

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
72.0
64.0
15C R§§247-QP
56.0 |
15C RS 5247-AVG
48.0 |
40.0 | iy
|
32.0(
10
24.0 1
16.0
8.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
WHz ~ dBuv dF ~ dBuv  dBuv aE a8
1 0.161 50.76 -14.67 65.43 40.20 0.11 10.45 QP
2%  0.161 41.76 -13.67 55.43 31.20 0.11 10.45 Average
3 0.191 48.04 -14.94 63.98 38.49 0.09 10.46 QP
4 0.191 30.74 -23.24 53.98 20.19 0.09 10.46 Average
5 0.204 47.14 -16.31 63.45 36.60 0.08 10.46 QP
6 0.204 30.74 -22.71 53.45 20.20 0.08 10.46 Average
7 0.614 35.73 -20.27 56.00 25.48 -0.13 10.37 QP
8 0.614 25.13 -20.87 46.00 14.89 -0.13 10.37 Average
9 0.767 37.36 -18.64 56.00 27.20 -0.16 10.32 QP
10 0.767 26.06 -19.94 46.00 15.80 —0.16 10.32 Average
11 1.689 34.54 -21.46 B56.00 24.50 -0.21 10.25 @P
12 1.689 21.64 —24.36 46.00 11.60 -0.21 10.25 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
72.0
64.0
15C RS§247-QP
56.0 |
15C RS5247-AVG
48.0 |
40.0
T4 11
32.0
> 1P
24.0
16.0
8.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.162 45.38 -20.00 65.38 34.81 0.12 10.45 QP
2 0.162 35.48 -19.90 55.38 24.81 0.12 10.45 Average
3 0.177 44.48 -20.16 64.64 33.89 0.13 10.46 QP
4 0.177 33.78 -20.86 54.64 23.19 0.13 10.46 Average
5 0.264 36.93 -24.36 61.28 26.51 -0.05 10.47 QP
6 0.264 24.33 -26.96 51.28 13.81 -0.05 10.47 Average
7 0.739 38.36 -17.64 56.00 28.20 -0.17 10.33 QP
8%  0.739 29.76 -16.24 46.00 19.60 =-0.17 10.33 Average
9 0.800 36.34 -19.66 56.00 26.20 -0.17 10.31 QP
10 0.800 27.64 -18.36 46.00 17.50 —0.17 10.31 Average
11 23.762 34.55 -25.45 60.00 24.80 —0.47 10.42 QF
12 23.762 29.55 -20.45 50.00 19.80 =—0.47 10.42 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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srorronas. FCC RF Test Report Report No. : FR4D1311B

Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 51~53%

Test Engineer : Koi Ji
Temperature : 21.2~22.5°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::: RU | Remark
Mode 1 2400-2483.5 3 Bluetooth-LE_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 3 Bluetooth-LE_GFSK 19 2440 1Mbps - -
Mode 3 | 2400-2483.5 3 Bluetooth-LE_GFSK 39 2480 1Mbps - -
Mode 4 = 2400-2483.5 3 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 3 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 6 | 2400-2483.5 3 Bluetooth-LE_GFSK 38 2478 2Mbps - -
Summary of each worse mode
Mode Modulation Ch. ‘ (T\;E‘l) (dléi\@:m (dlé'un\]/'/tm) M(?jrg)m Pol. Z(\E/Zk Result | Remark
1 Bluetooth-LE_GFSK | 00 @ 2385.79 43.93 54.00 -10.07 V | AVERAGE | Pass | Band Edge
1 Bluetooth-LE_GFSK | 00 | 4804.00 46.68 54.00 -7.32 V | AVERAGE | Pass @ Harmonic
2 Bluetooth-LE_GFSK | 19 - - - - - - - Band Edge
2 Bluetooth-LE_GFSK | 19 | 4880.00 50.59 54.00 -3.41 V | AVERAGE Pass Harmonic
3 Bluetooth-LE_GFSK | 39 2483.80  44.92 54.00 -9.08 V | AVERAGE Pass | Band Edge
3 Bluetooth-LE_GFSK | 39 | 7440.00 43.46 74.00 -30.54 H PEAK Pass | Harmonic
4 Bluetooth-LE_GFSK | 01 | 2379.42 44.77 54.00 -9.23 V | AVERAGE | Pass Band Edge
4 Bluetooth-LE_GFSK | 01 = 4808.00 45.57 54.00 -8.43 V | AVERAGE | Pass | Harmonic
5 Bluetooth-LE_GFSK | 19 - - - - - - - Band Edge
5 Bluetooth-LE_GFSK | 19 | 4880.00 47.00 54.00 -7.00 V | AVERAGE | Pass @ Harmonic
6 Bluetooth-LE_GFSK | 38 2486.80  45.36 54.00 -8.64 V | AVERAGE Pass | Band Edge
6 Bluetooth-LE_GFSK | 38 4956.00  48.06 54.00 -5.94 V | AVERAGE Pass | Harmonic
Sporton International Inc.(Kunshan) Page Number : Clof C16
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srorronas. FCC RF Test Report Report No. : FR4D1311B
1
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CHO00_2402MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 ]
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 5.
1
s e ; h TRRTTRAS o | TR TR
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2380701 %435 74.00 -19.65 3B.92 3LBG 8.4 30.69 600 100 34 PEAC 1 2400.00 106,05 ------ ------ .46 L2 8.7 30.68 600 100 34 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 48
Av M
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2383.00 43.82 54.00-10.18 28.33 3L13 8.05 30.69 6.00 100 54 AVERAGE 1 2400.00 104,95 ------ -=--- B.36 3L 8.7 30.68 6.00 100 54 AVERAGE
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CHO00_2402MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
fhd ORI s FCPRTIR
[ Al
| e A
K Ay ah el Ak e f
a v 9 M
Peak
15 35
163 163
o 23 26 2388, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2374.87 54.98 74.00 -19.02 39.59 32.85 8.63 30.69 6.0 108 67 PEAK 1 2400.00 109.82 ------ - 9.3 .20 8.07 30.68 6.00 100 67 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i3 i3
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
[y = [
Av S TR IV e
g 15 35
163 163
o 23 236 2388, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 138579 43.93 54.00 -10.07 28.46 32.11 8.5 30.69 6.60 108 67 AVERAGE 1 2400.00 108.84 ------ ------ 93,25 .20 8.07 30.68 6.00 100 67 AVERAGE
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Report No. : FR4D1311B

Pol. Horizontal Vertical
1mu}vei(llBIMm) 0 Level (dBuVim)
113§ 134
ki 5
1 811
813 FCC PART 150 FCC PART15C
) Bl
FCC BARTH6C ) n : FCC PART 45C (AVE)
Peak . L“WWMNWWW WMW s
:W‘* )
Avg 5
1 kl
163
3000 G000, 9000, 1200, 15000, 18000
000 6000, 000, 12000 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m o8 dBW dBm 8 A8 B deg
Mz dBulfn dBuv/m  dB BV B B OB B deg Lo4304.00 49.95 74.80 -24.05 .61 3411 1154 6531 B8 3 273 PEMC
1 4304.00 42.62 74.00 -31.98 6l.63 34.11 1154 5.3 .00 -- PEAK 1430400 46,68 54.00 -7.32 66,34 3401 1154 €531 0.00 300 273 AVERAGE
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Pol. Horizontal Vertical
mLeveI[dDu‘ﬂm] 0 Level {4BuVim)
1138 138
ki i
2
3 O BIRT f FCCPART 15C
Bl Bl
FCPATH5C ) FCC PART 150 (4V6)
ol
18 1 o o
Peak W A b -
s i
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1 4830.00 53.25 74.80 -20.75 7L.67 34.14 1169 65.25 0.00 343 265 PEAK
1 4380.00 46.53 7480 -20.47 £5.55 .14 1LEY 6505 .00 - PERK 1 4BR.0R 0.9 4.0 -3.41 OBl M4 1169 6525 B.BE 343 D65 AVERAGE
173000 4194 TH80-3L06 5004 376 1449 6105 0.00 - PEAK 3O70.00 4137 480 3LED W57 .76 1449 6745 00 - - PEA
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Rep

ort No. : FR4D13

11B

TEL : +86-512-57900158
FCC ID: IHDT56AU7

Pol. Horizontal Vertical
Level {dBuVim) o Level (dBuVim)
FCC PART 15C h FCCPART15C
67.5 7.5
5! 55.0
l ’— I ’—
42! 425
1 ]
30. 3 3 4...\mr‘wm m4(ﬁf{1\ﬂ‘ 4 5 R“""iﬂ
W D it
17_5p.wmw ‘mwﬁk AR s pumetresi
5 50
Peak 1 75
2 -20
30 224, 418, 612, 806. 1000 724, 18. 612, 806. 1000
Frequency (MHz) Frequency {MHz)
Li'.lit Over Read  Ant (able Preamp  Aux  APos  TPos Limit Over Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Pz dBuV/m déuV/m  dB dBuv dB/m  dB OB dB o deg MHz dBuv/m dBuV/m dB  dBuv  dB/m d  db dB an deg
1 172.11 30.11 43.5 -13.39 45.87 1559 1.38 32.73 0.8  --  -- Peak 1 52.80 27.58 £0.80 -12.42 46.63 13.08 0.60 3073 0.08  — - Peak
2 316.88 23.73 46.8¢ -20.27 35.18 19.51 1.88 32.84 0.8  --  -- Peak 2 0765 20.01 £3.50 -14.49 44.00 15.75 1.80 3266 0.08 -  -- Peak
356059 23.75 46.00 -22.25 28.20 26.34 2.45 3324 0.80 - - Peak 3 17162 28.34 43.59 -15.16 44.86 15.63 1.38 32.73 0.89  --  -- Peak
4 745.13 26.23 46.80 -19.77 28.65 27.94 2.8 33.22 0.0  --  -- Peak 4 32003 2834 46.60 7166 35.70 10.58 1.6 .84 0.0 --  -- Peak
5 870.26 27.61 46.99 -18.39 28.25 28.75 3.89 3248 0.88  --  -- Peak S 510.05 2340 46.00 -20.60 3000 24.15 241 106 6.8 --  -- Peak
6 4733 20.55 46.80 -16.45 27.36 .68 3.21 L7 0.8 - - Peak 6 834.37 27.49 46.00 -18.51 28.41 28.78 3.1 3271 6.9  -- - Peak
el el
138 134
075 75
a m'l
# FCC PARTASC FCC PART 15C
Rl Bifii
i
Peak 80
FCC PARTI5C (AVG) FCCPART 18 W{%
4 | 49 b
WWMWW TRy T e MM it ot T ,,“,_mwwwﬂwww
k¥4 3!
18] 16
18000 10400, 20800, 22200, 23600, 25000 18000 13400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency (MHz)
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3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CH39_2480MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPT I i EES
5.0 5.
1
b st Ay » bbbl bl i
48 48 M
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248330 5496 74.00 -19.4 3899 313 8.4 3065 600 10 49 PEAC 1 2450.00 104,48 -----v —o-o- B.51 336 8.3 3066 600 100 49 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
s J—4 Y
Av T
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 8374 4458 5400 -0.42 2863 3L37 8.3 0.6 600 100 49 AVERAGE 1 2450.00 103,45 ------ -=--- 8.5 3.3 8.3 3066 6.00 100 49 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C7 of C16
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3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CH39_2480MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
1
) Lol b A P n MWV”WWMWMM
4l . 4B.BMN\
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2483.66 55.50 74.00 -13.43 39.53 313 8.4 0.6 600 100 6B PEAC 1 2450.00 106,48 ------ ------ 99.53 336 8.3 30.66 6.00 100 6B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[y —J— [
AV M
g 15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 .00 4.5 3400 -0.08 1897 3L37 8.3 0.6 600 100 6B AVERAGE 1 2450.00 105,43 ------ ----- B9.50 313 8.3 30.66 6.00 100 68 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C8of C16
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn] 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
49 i 8
Peak i MMWWWWWW i e
a2
18 !
Avg
163 16
3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MH) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4960.0e 40.88 74.86 -33.12 60.74 33.94 1LB5 65.65 @.08 -- PEAK 1 4968.08 4125 74.86 -32.75 6Ll 33.94 1185 65.65 @.8 - -- PEAK
1 7A40.00 4346 74.00 -30.54 59.87 35.80 14.63 66.04 .00 == PEAK 1 7M.00 4.6 74.00 -30.74 59.67 35.80 1463 6684 0.0 - -- PEAK
Sporton International Inc.(Kunshan) Page Number : C9of C16
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4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CHO1_2404MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FEOPHRTIRC s FCPRTIR
5.0 5.
! o - et T
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 37941 %430 74.00 -19.66 3B.01 3LBG 8.4 30.69 600 100 62 PEAC 1 2404.00 106,64 ------ ------ 9103 321 808 30.68 6.00 100 62 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART A5C AVG) FCC PARTA5C (AVG)
a - s
AV M e
g 15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23803 4.47 3400 -0.53 18.98 313 8.05 30.69 6.00 100 62 AVERAGE 1 204,00 104.28 ------ ----- B8.67 3121 8.06 30.68 6.00 100 62 AVERAGE
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4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CHO1_2404MHz
ANT 3
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FEOPHRT IR s FCPRTIR
5.0 5.
b ‘1 B Al Ao bkt TIPS Hith bt atug il
488 14 M
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 DBI7.60 %450 74.00 -19.40 3940 3190 7.9 3070 600 100 71 PEA 1 2404.00 109,39 -----v ---o- 9378 3L 8.6 30.68 600 100 7L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
a 1 - s
Av M
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 5740 477 3400 9.3 19.34 3LB8 8.04 30.69 6.00 100 71 AVERAGE 1 2404.00 106,97 ------ ------ 9136 3121 8.06 30.68 6.00 100 71 AVERAGE
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Pol. Horizontal Vertical
T el i)
1138 138
75 913
LY iy FCC PART 15
FCCPART 150
) Bl
FOC PART 15 AV ) FCC PART 15C (AVE)
il
Peak . MWMWWW s i ot
e 1, "
Avg 5
1 kl
163
3000 6000, 9000, 12000, 15000, 18000
3000 6000, 9000 12000. 15000. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Rezd Aot Cable Preamp  Aux APos Thos Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B BV B B B B o deg 1430808 5012 74.00 -B.88 9.7 .12 1L55 65.29 @08 2B 273 PEAK
1 4368.00 41.82 74.88 -32.98 60.64 3412 1155 65,29 0.00 -~ PEAK 1430800 45.57 S4.00 -B.43 65,20 411 ILS4 6530 0.0 278 273 MVERAGE
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Pol. Horizontal Vertical
mL&v&I(dBu‘ﬂm) 0 Level {4BuVim)
1138 138
ki i
2
3 O BIRT f FCCPART 15C
Bl Bl
FCPARTSC FCL PART 15C (AVE)
e 7 ™ ™ " n — il
Peak , Vil St ik '
o 1
325
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
Mz dBulfn dBuV/m  dB dBWV B A3 B OB o dg 1 4380.00 5102 74.80 -20.98 70.4 4.4 116D 65.05 .00 M5 217 PEAC
1 458000 4143 74.86 -32.57 60.85 34.14 1169 65.25 .08 - -- PEAK 1 4580.00 47.60 54.8¢ -7.60 66.42 34.14 1169 €5.35 .08 345 217 AVERAGE
173000 4308 74.00 -30.80 6033 3576 1449 6745 0.0 .- - PEMC 37300.00 4159 74.80 -32.41 56,79 3570 14.49 €745 @.ee - - PEAK
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6
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CH38_2478MHz
ANT 3
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FEOPHRTIRC s FCPRTIR
5.0 5.
1
bt N T RROIN W | bl Aot bt ettty et
488 488 M
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249,86 5551 74.00 -18.49 39.51 3139 8.6 30.65 6.00 108 63 PEAC 1 2478.00 105,54 ------ -=--- B9.62 3.3 8.2 3066 .00 100 63 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
s P 1 s
Av M e Py
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249430 45,14 5400 -B.56 10.15 3.3 8.5 30.65 6.00 100 63 AVERAGE 1 2478.00 103,10 ------ ------ B7.18 3.3 8.2 30.66 6.00 100 63 AVERAGE
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK_CH38_2478MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
e ORI i RS
5.0 5.
1
bty AR s Lt b sitheni 4
404 488 M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 243454 5560 74.00 -18.38 39.66 3137 8.4 0.6 600 100 6B PEAC 1 2478.00 107,86 ------ ------ 9194 313 8.2 3066 6.00 100 6B PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART 45C AVG) FCC PARTA5C (AVG)
— LA [
Av M
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 486,80 45.36 54.00 0.4 19.40 3L37 8.4 0.6 600 100 6B AVERAGE 1 2478.00 105,59 ------ ----- B.67 3.3 8.0 30.66 6.00 100 68 AVERAGE
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Pol. Horizontal Vertical
mL&veI(dDu‘lﬁn) 0 Level {4BuVim)
1138 138
ki i
2
3 O BIRT f FCCPART 15C
Bl Bl
FCC PART 50 (AVG) FCC PART 5 AVG)
. ; T n R "
Peak WW W“MW " W
s i
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
Mz dBulfn dBuV/m  dB dBWV B A3 B OB o dg 1 49500 5L.60 74.80 -21.40 7247 33.92 1LB4 5.63 0.0 373 265 PEAK
1 4956.08 41.67 74.86 -32.93 60.94 33.92 11.B4 65.63 @.8 - -- PEAK 1 4936.00 48.80 54.8¢ -0.94 67.93 33.92 1L.B4 €5.63 .88 373 265 AVERAGE
174300 4456 74.00 -19.44 6Ll 35.80 1463 6608 Q.00 .- - PEAK 3O7434.00 4345 7400 -30.55 S9.90 35.80 14.63 6633 0.0 .- -- PEAC
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
Bluetooth LE 1Mbps 61.11 0.383 2.614 2.7kHz
Bluetooth LE 2Mbps 31.48 0.197 5.074 5.1KHz

Bluetooth LE 1Mbps

Spectrun | PRI &l
Ref Level 31.20 dBm Offset 11.20 dB @ RBW 1 MHz

j» Att 30 dB & SWT 2ms @ VBW 1 MHz

SGL

@ 1Pk Max

M1[1] 16.66 dBm
o 365.22 ps
20 dém 3 > UF D2[1] _ S -1.41 dB

2 ¢ 3 f =) 382.61 ps
10 dBn

0 dBm

-10 dBfn

-20 dBfn

-30 dBfn

-40 dBm [
oA . Pk

-60 dBm

CF 2.44 GHz
Marker
Type| Ref | Trcl X-value | Y-value ]
M1 1 365.22 ps 16.66 dBm
D2 M1 1 382.61 ps -1.41dB
D3 M1 1 626.09 ps 0.01 dB

691 pts

200.0 ps/

Function Function Result |

.,
L J{ ] Ready  WHNNNNNED W Y
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Bluetooth LE 2Mbps

p
Spectrum

(=)

Ref Level 31.20 dBm Offset 11.20 dB @ RBW 1 MHz

s Att 30 dB @ SWT 2ms @ VBW 1 MHz
SGL
@ 1Pk Max
D3[1] 0.00 dB
626.00 ps
20'dem D3 mM1[1] 16.03 dBm
R 72.46[ps

=
|

oethog il

ey

L3

-60 dBm
CF 2.44 GHz 691 pts 200.0 ps/
Marker
| Type | Ref | Trc X-value | Y-value Function | Function Result |
M1 |1 72.46 ps 16.03 dBm
p2| m1| 1] 197.1 ps | 0.39 dB
D3| Mi| 1 626.09 ps 0.00 dB
L )i ] Ready  WRNNNNNNN W y
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